
/

M12JS-0 - A: EXPLODED VIEW
Ref Part # Title Qty

2 523497001 Barrel Cam 0

3 693014001 Spring 0

12 661633001 M3.5 x 6 Machine Screw 0

13 633870001 Spindle Bushing Cover 0

15 692985001 Spindle Bushing 0

16 692978001 Spindle Roller Bushing 0

18 692983001 Counter Weight Bushing-Left 0

19 633871001 Counter Weight 0

20 692984001 Counter Weight Bushing-Right 0

26 661443001 Screw (new ) 0

30 523496001 Lock Button 0

32 633852003 STAMPING SPRING PLATE BE CU 0.4MM 0

35 693013001 Roller Bracket Spring 0

42 641794001 Lower Housing 0

44 673034001 2.5 x 22 Pin 0

49 660024024 M4 x 22 Screw 0

50 304665001 Shoe Release Lever 0

51 641793001 Shoe Body 0

52 611465001 Shoe Clamp 0

53 672059001 Washer (new) 0

54 670030004 Spring Washer 0

55 661634001 1/4 x 3/4 Screw 0

56 660414009 M SCREW,STEEL CH M4 PH TORX T-20 B\L=9MM NITRATE FINISH BLK ROHS 0

57 633908001 Shoe Insert 0

58 661197002 M3 x 7 Screw 0

59 523498001 Shoe Base Cover 0

60 661658001 Screw Taptite M3 x .4 (new) 0

61 693015001 Guard Wire 0

62 631299001 Flat Washer 0

65 513409001 Anti-Splintering Device 0

67 660570005 M3 x 14 T-10 Screw (Existing) 0

69 631542001 Housing Connector 0

73 660836001 M3 x8 Screw 0

68 941045039 rating label 0

Not Shown 201065002 Housing Set w/screws (26,71,72,66,67,70) 0

Not Shown 201065003 Motor Assy(37,39,41,36,38,40) 0
Not Shown 201065004 Gearbox and Cam Assy(11,17,21,22,27,28,23,25,24) 0
Not Shown 201065005 Roller Bracket Assy(48,46,45,47,43) 0
Not Shown 201065006 Spindle Assy(4,5,6,7,8,9,10,14) 0
Not Shown 201065007 Switch Assy(29,33,34,76,77) 0


